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Study of High Temperature Corrosion with the

Change of Basicity on High Alumina Ceramics

Ki-Ju Kim, Sang-Ro Yoon*
Department of Chemical Engineering, Chonbuk National
University, Chonju 561-756, Korea

With the addition of titanium oxide(TiO). the corrosion phencmenon under high temperature
of 1500C for 2 hrs in high alumina ceramics was investigated. The TiO» added specimen
shows high corrosion rate during corrosion test. The corrosion in this system is supposed to arise
from the formation of AT(ALO3;-TiO2). AT is well known for low expansion characteristic in
crystal phase, but has microcrack phenomenon which is caused by the dissolution of AT in high
temperature condition. Furthermore, it was also observed that the higher slag basicity, the higher
corrosion rate, As results, the microstructural densification in TiO: added specimen was not
found, but it was observed in alumina specimen without TiO: after corrosion test.
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Table 1. Chemical composition of high alumina ceramics
with additive TiO; (wt. %)

Specm:: SHA | SHA | SHA | SHA | SHA
Composition 0| -@|-@) -0 -6
SO 301 | 401 388 | 431 563
ALOs 95.17 | 92.64 | 90.84 | 87.79 | 82,61
Fe:Os 011 | 009] 011] 010 009
Ca0 003 | 003] 003] 004] 008
MgO 0.15| 016 o016 | 016 022
NazO 029 | 025 023] 027 033
K:0 006 | 0.06| 006 0.07| 009
TiOz 017 | 179 | 354 ] 623 925
P20 099 | 095| 113 ] 168 168
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Table 1914 SHA-@+ TiO,§ 2.00wt. %€ 3
7R, #3 XA 4 ZAXRF)E &% 4
AAAE 1.79wt. %, SHA-@S 400wt. %E A
718t 354 wt. %. SHA-@E 7.00wt. %S A7}
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Table 2. Chemical compositions of basicily 1.5 slag

(wt. %)
Si0;z |Al20s{Fex04 Ca0 |MgO|NazO| K20 | TiOz2 |Cr205MnO
3283/ 895 | 0.06 [49.36( 7.21 | 0.01 | 0.01 | 0.17 [ 0.81 | 0.29

Table 2 AE9 &dlL(slag)E H7I3lo 34
AHE dAS Foll, 824 g #&37] st
AEE Aad Fo| deE Fig. 13 7

Fig. 1) vehd A2 RE AJH dAdwd] glo
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HE& 295%. SHA-@ A|HL 442 %, SHA-@ A
HE 275%. SHA-® ANHEL 302% 52 Jehl

.z AEe g Adulet RAAEEAE) S el

H2g ds4, TiO& #F7MstA &8 SHA-© A
ol Aol 7HF 3§ AL ¢ 5 Atk TiO:
F7Md A FoAM = SHA-@ AlHo| ¢33 2
#E el ol AAREEH TiO, 371
Algo] A7k ke Aol vis) FFa vehd R
2, Fig. 49 XRD ZA#Z%H corundum(ALO;) ]
AT(ALO;3 - TiO, 3}§HE, olst ATer #uoh 3
oA B3 H3l7l H2, slagl] thdld ©f <AA )
7) jEoR AzH,

oy 2 oo R
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3.1.2. 971 259! slag o ER

Zulg Algel ¥71E 252 FU AAMY £#@1
(slag) & B3 ¥ L AANFA.

B Aol AMEF slag AEZ Table 33 7o)

Table 3. Chemical composition of basicity 2.5 slag

(wt. %)
SiO2 [ALOyfFe;04 CaO [MgO|[NazO| K20 | TiOz |Cr203{MnO
24.08| 3.45(1.15(60.87/9.33 | 0.09 [ 0.03| 0.20 [ 0.63 | 0.14

Table 3 &9 slagg 718 #4 4dL 44
g Fol §4 FelE aFs) fsid AEE dd
g ¥9 Ael= Fig. 29 72
Fig. 20 vebd ZA4Z 58, A@ FdHd e
slagell &g =7be] A& WA F3Y 2

SHA-® A#E& 95%. SHA-@ A1¥EL 108
. SHA-®@ A¥H2 157 %, SHA-@® AH2 128
%. SHA-® AHL 105% SOl ZAHY 3
& et FAE(EMmE e YHE vEd A3
¥ TiO.& A7IA &2 SHA-O Al¥e] W4y
ol 7% FEET <5 Atk TiOE A/ Al
¥ FAME SHA-® Al¥ol 43% AAE uve

R rr x
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Fig. 1. Cormosion test results of specimen at basicity 1.5
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Fig. 2. Corrosion test results of specimen at basicity 2.5.

M oA AlOscorundum)o]l ATHT Tgol & A7# AW FolAE SHA-® A@ol mzs
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Table 4. Chemical composition of basicity 4.0 slag

(wt._ %) 32 518 MP M@
Si02 [ AlkOs|FexOs| CaO | MgO | Naz:0 | K20 |Crz03{ MnO
1776 269 | 0.78 | 71.15] 6.87 | 0.01 | 0.14 | 0.45 | 0.10
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4 M 23HE Table 591 Liehic,
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< 913%. SHA-® A¥2 867% T°lx, &
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Fig. 3. Corrosion test results of specimens at basicity 4.0.
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Table 5. Chemical compositions of specimens at basicity

Cr03 AEL d7=cl FFS A g Aoz

15 (wt. %) velstch SHA-@ A He] AR st 44 4
Specimen | <+ | suia | sua | sHa | sta E—e_;(iao A ool o|Fo|A Fx HFo| 4
3 Ak 7
CompositionNo. 01 -2 -0 -®) -6 ¥ AR AnEn
SiO; 519 | 472 | 582 542 604 323 &Iz 402 2%
ALOs 87.64 | 89.60 | 8518 | 84.18 | 78.60 =7 AR RS 4% £4EAE Table
Fe;:03 086 | 054| 0.76| 038 | 077 Toh HERis
Ca0 394 | 283 310| 147| 372 Tatle 7. Chemical compositions of specimens at basicity
MgO 041 0281 031 017 | 037 4 (. %)
Nax0 020 014| 015| 023| 011 Specimen
K0 002} 002] 002 004 | 002 No, | SHA | SHA | SHA | SHA | SHA
TiO: 012 | 105| 327| 689 | 829 Composition 0| -2 | -9 -® | -6
Pz0s 063| 042 | 072 | 105 118 SiOz 449 | 401 | 589 | 600 | 546
Crz0s 059 | 026| 045 010 0.62 AlOs 85.68 | 87.47 | 75.95 | 71.56 | 73.02
MnO 037 013] 018 | 002 | 025 Fe0s 024 | 018| 081 030 024
Ca0 775 | 575 (1234 | 16.08 | 14.02
322 ®7s 259 AL MgO 071 058 | 112| 139 126
2 YT RAZo)M ARE HAst] A Naz0 026 | 035| 019 020 016
¥4% AAE Table 691 vehdo). K:0 004 | 004 | 003 | 002]| 002
TiOz 003 | 109 | 268 | 386 | 4.96
Table 6. Chemical compositions of specimens at basicity P:0s 076 | 049 | 078 | 050 | 075
25 (wt. %) CrzOn 002 002| 018 007 | 007
Specimen
N e el i e i Table 72%E 38 J¥e} Walg vlms) ¥,
Composition Table 59 69 W3, Si0, 4 A¢) Waprt o
SiO> 509 | 500 | 4361238 | 4.21 oo, ALO:% TiOe 740y CaD ARL
ALO; 83.46 | 84.72 | 83.75 | 51.68 | 82.66 Z71aglch olRAL slag ARol o B wEO
Fez0 062| 040 038 | 141/ 010 2 A7tk Si0:% Fe0s NaO, K:0, P05 %
Cal 819 | 7.06 | 731 27.14 | 356 Cr0; 2 4% #Fol A7) W&o, slag A&
MgO 129 | 088| 122| 335| 054 A% JAFH g wat A W= Gy ux)
Na0 024 040 ] 042 010 | 017 %S Ao Aztdn}
K0 003 | 003| 007 002] 004
TiOz 002 096 191 339 751 33 dzn ud
P:0s 073| 045 046 049 | 116 2EFov Aatgis EAZAZA ZAPND,
Cr203 029 006] 008 003| 005 FA, 4AYGE) BB R 7T FoE FAHY

Table 62258 318 J&9 W vws] &2
9, Table 59 vl# H71=7} A5l w2t Ca0
9% MgO A#el 71892, 7M1 Tio, A&
£ A7t Aol wal ZarEded, P.0sst

Atk A MzielAe) WA (i) S ZA 5
E AR 712, 224 AVE E4E 9 YA
o] A8} o AA oE@g”

B A7 AYAME ZLFUY Mgz H7}
& A7MAl TiO7} slagol B45o] HAAo] ofy
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g Y2 dssertE B33 Table 19 W
gd 3 HJEoz RE IYFo AERYies
Z ZAAAo] corunduml B FASe glew, TiO;
A7reko] Z71gtol whE) rutile(TiO2) AR F7}
Hen H£Ho2 Quartz(SiO2) 9 cristobalite
(Si02) 7F #A=HATH AL A4 (1180C) 2.2 Ul
AT(aluminum titanate, AlLTiOs) /o] olF<]
2z} oyt B4 A AT @Al
o]ZojH o0 rutile#t corundum AALRE FAH
o A& ¢+ A’

331 g2z 150 H=R

F ZAA Aol corundums¥ rutile’] FHlE Al
71=7 1590 S AAY € 2(slag) & A7 74
AYE HAIF Foll 4 R8-S AFHsd X 33
4 ZRE ol&d EA% AAE Fig. 49 Aok

Fig. 4914 971% 159 €8 1(slag) 74 H438¥F9
A4 ¥sh= Y89 corundum©] 292 F2 peak
€ °$L U slagd F4EQA CaOZ <13 Anor-
thite(CaO - AlOs - 2Si02) 9} Gehlenite(2Ca0 « Al:Os
-Si0x) 7 Ao, H7HA TiGk7t F7Htl
o2} AT ZAAol ¢ FFHULE olLlel CA6(Ca0
- 6ALOs) 8} C;:S(2Ca0 - SiO) = &1 + ANk

Fig. 4. XRD pattems of specimens at basicity 1.5

A : a -ALOs{corundum), An : Ca0 - AkOs - 28i0{Anorthite),
C25(2Ca0 - Si02), G : 2Ca0 - AbOs - SiOAGehienite), AT :
AlZ0; - TiO;, CAs(Ca0 - 6ALOY

332 Yz 252 A%
47127t 259 FU AAel €did(slag)E F
AARA] corundum rutile®] A|¥ell H7ps 24

49E 4AE F ¥4 PEE AAs] XY I
£4 A7E Fig. 59 et
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| . =
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e
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Fig. 5. XRD pattems of specimens at basicity 2.5
A : a -AOx{corundum), G : 2Ca0 - Al:0; - SiOAGehlenite),
AT : ALO; - TiO2., C : CAB(Ca0 - 6A103)

Fig. 52%E 471% 25¢ €dl1(slag) ¥4 4¥
Fo AR W¥WE corundum®l F peakE °IF
2 UeE A F AAL Gehlenite® #ZHYY
t}. SHA-® Al®olA AT peak’t &5 oH. o
H Anorthite$} CA6(CaO - 6Al:03) R C.S(2Ca0 -
SiOz). CA2(CaO - 2ALO3) peak® #FHU

333 Y71= 409 HR

H71% 409 W Arbe] s 1(dag)E FH
Agel Fzls ¥ AYE YA Fol 4 R
AHEe XA 2E £4& ¢ AHE Fig 674 Z2vh

tjo rTi

¥

Fig. 6. XRD pattems of specimens at basicity 4.0
A : @ -AlOx{corundum), G : 2Ga0 - ALO; - SiO{Gehlenite),
C : CACa0 - 2Al03), CT : Ca0 - TiOPerovskite)
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Fig. 6914 97|% 4.02 slag %4 d¥@Fe A
A9 W3lE corundum®] F peakE olFF 9
<& ¢ 4 2. Gehlenitedol #&= Ut SHA-
® AlHAAME o]9]ol| Perovskite 4ol #EHUL,
el CA»(CaO - 2A1:03) 9 CA6(Ca0 - 6Al03)
59 peak® #HASAEH. ol& slagel FAHEQ
Ca02 H{dEoz A7dch gy B 4y
T 971%7t FUtgel @l CaOAES il F
7tHel CaO7F FAHEQ AA) 4HE AL ¢
ARk EF T2oAe AL ATHAS] Aol
A& wgt M2 o2 99% A Ad o)
g A5 W 3Ho g nA 29 " E CaO
AR} 7o) Z7td ez wadd

3.4. Ol =% 25

TEFY Mg ze) EAdZold s F29
Aol b= ZE BAGKE), A8 A S
23 4 2 LB 539 33 W3 m2
22 @aolth o] ¥4 L wje BE Ui
gate] AMEE ol Bye Aotk B4FE &
=, HSAZY, wSE(H), TIFUY Ay re
oAl PE 59 Wold R B gss By
2% 3% A, 483, A5 oAy Az BA
H3 ol

B A7 AYelME H7/IEE 15 25 400%
ZAS W AAS) &Y T(slag) & FWE AWl

SHA-1

SHA-4

SHA-3

SHA-5
Fig. 7 SEM photograph and EDS mapping spectra after comosion test
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2 A¥e AN Fol, AW A7 Ygsid &
4 wgo vd 239 MRS FAR A4 @07
(SEM)& olg3l #assich

341, 7= 159 &

22 Adel 9F5E Fo| ¥4 FES s
SEM @#stx, oA =He WatE Fig. 79 Ye
Wk

TiO:& A7}k &L SHA-O Al#elA EDS
4 ZAAE B9, slag FHEY CaO A€ol A4
o R gzle] JAHUL P,Os AEE EAFN
o TiO 73l FrHg4S, XA 33 4 243
2 BH AT 2%l BFHAEH, EDS E4d
ME TiO; A& &A= XA 3F 4 23

AAFE #FAY 4+ Atk ALOs% Si0; Awol z
NHAAN BFHULH, slagd] FAPEU CaO ¥
o] z} AWM FFF & AT ¥Y T F i
At

342 ¥7|x 259 AR

R AEE kA Fol AWE FdsE ¥4 ¥
& SEM @338l vjA 239 WA E Fig. 8l
vhebioh

7% 15¢ Ast FAHA TiOE A7H8HA
¥ SHA-O AlHA P05 AdEo] FFZHAZ,
slag®] F4E< Ca0 Q&o| 9%t Z7tgel o
g 4 ddrt i HASE A F A

SHA-1

SHA-3

SHA-1
Fig. 8 SEM photograph and EDS mapping spectra after corrosion test
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F4o] FrheleS 44E £ ANL Tio: A&
ol #&E A2 XA ¥yE A dA¥L ¢ F
ARt 422 AF mA 2HL TiO, A7+l
St m2} slage] FAAEYU CaO ¥ &2
ZAaEAS

4.d £

DYFE Azhezel F7Q AsEleHE(TIOY)
o AhEe WHAA B BlRE ALoA
(1180C) 44 %ol ZeolMel A7E Wshol

£ %4 542 478 A%: dest 2

1. =7h 74 ZAA=2RH, TiO:E A7ekA &
< SHA-®© Al¥o] TiO,& A7 AHRT} )3
& AAE YIRS Fo AN FHE ATH
o] AlEalA wA gl 71U, F71=7 Eot
Hol wet slag 74 R F&ol THEAUSD

SHA-1

SHA-4
Fig. 9 SEM photograph and EDS mapping spectra after corosion test
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2. AR ZdE #AY AFZ RE gris
7V F7hgel wet slagel FAEQ CaO7t F AR
< °lF= A4 Gehlenite® Anorthite}(48) ol
JRSUL, o] FE) YAdo] o) JBS FYc}

3. UMz BRY AR R, w2
Mg o wet slage) FAE CaO Aol vlAl
zAo] ¥ 239 AUt oA Lol
$ARUT. TIO, F7HFe] Z7HUSS FaRolA
o 2Fe] AURE o FolNA Yol Yao] 27}
ek
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